Energy-Water Nexus
In Urban Water Systems

Hongtao WANG
Tongji University

September 8, 2021



Contents

® Introduction to water-energy nexus
®\\ater-energy nexus in wastewater treatment plants
® \Water-energy nexus in drinking treatment plants

® \Water-energy nexus in the residential sector



Introduction to water-energy nexus



Emerging solutions to the water challenges of an urbanizing
world

Tove A. Larsen. Sabine Hoffimann. Christoph Liithi. Bernhard
Truffer and Max Maurer (May 19, 2016)

Science 352 (6288), 928-933. [doi: 10.1126/science.aad8641]




Evapo- |
transpiration RE;IIS'B [
~12% 1L.7%

Stormwater

wator. drainage

water
supply

Municipal
water use

60-90%

Urban
455 km? year?!
[...]
Usually, energy selfsufficient WWTPs refers to the WWTP

generating 100% or more of the energy it needs for its operation
solely from the energy embedded in the water and wastes it treats

with zero external energy supply.

CO, emissions

I l No External Power Energy Self-Sufficient WWTP

[
u ’ ‘ —
Power Plant K Internal Power
Generation

Question:
Do you think energy self-sufficient wastewater treatment plants

(WWTPs) are feasible?
Why?
What is the major challenge?




Contents

® Introduction

® Current energy consumption of WWTPs

® Feasibilities and challenges of energy
self-sufficient WWTPs

® Conclusions



Objective
Energy self-efficient wastewater treatment plant (WWTP)

Balance the
resources
efficiency with
environmental
benefits

CO, emissions

I l No External Power Energy Self-Sufficient WWTP

Power Plant K Internal Power
Generation



Objective

Energy
self-sufficient

@ 1t should be noted the energy self-sufficient WWTPs and carbon
neutral WWTPs are different.

& Energy self-sufficient WWTPs: the WWTPs generating 100% or
more of the energy it needs for its operation solely from the energy
embedded in the water and wastes it treats with zero external
energy supply.

& Carbon neutral WWTPs: WWTPs achieving net zero GHG
emissions over their life time.



Purpose

Water footprint reduction

® Reduce costs

# Save energy

# Achieve carbon neutrality

water footprint consumption
: , ]—Energy footprtint
carbon footprint consumption

WWTP Footprint

Gu et.al, Ecological Indicators, 2016, 60:402-409



Energy consumption

Technology

Energy consumption of
WWTPs with different
technologies

Energy consumption of
WWTPs in different

locations

01

02

03

Size/capacity

Energy
consumption of
WWTPs with
different

sizes/capacities




Energy consumption in four stages of WWTPs

Nutrient removal
processes

A high  energy-
Intensive process

Raw The aeration
WaStewater e T e e e e o processes
collection & (vary  from
pumping

W / technologies)
Secondary

\/

Electrical energy consumption for an activated sludge ranges from

1,400 - 1,900 kWh per million gallons (kWh/MG) for a 5-mgd facility,
to approximately

1,000 - 1,600 kWh/MG for a 100-mgd facility (WERF,2010).




Conventional Activated Sludge(CAS)

Activated
‘ Sludge |

Sereen | Sedimentation | I_ UV disinfection —I
Inlet | Aeratinr;J \ 2 L
| M m M M m
—'O) | ud |
Return sludge to receiving water

Pump

Chlorine injection

Dryer

= | Disgestion] | Thickening

Incineration

L

Sludge line




Energy consumption of different treatment stages

Energy distribution in conventional activated sludge system(!]
1% |_1%l W Aeration
m Clarifiers
W Grit
B Screens
B Wastwater Pumping
® Lighting and Bulidings
¥ Chlorination
w Belt Press
Anaerobic Digestion

¥ Thickening

Return Sludge Pumping

[1] Energy Solutions. Energy Efficiency and GHG Reduction in Wastewater Facilities. 2009



Energy consumption with different technologies

Energy consumption in secondary treatment plants in China 4]

Extended aeration 0.340 13
SBR 0.336 103
Biomembrane 0.330 36
OD(oxidation ditch) 0.302 170
A/O 0.283 48

CAS 0.269 36

A/A/O 0.267 87

Land treatment 0.253 10
Adsorption-biology 0.219 17

SBR: sequencing batch reactor A/O: Anoxic/Oxic A/A/O: Anaerobic-Anoxic-Oxic

[1] Yang et.al. Water Science and Technology. 2010



Energy consumption with different sizes

Variations in Unit Electricity Consumption with Size for
Representative Wastewater Treatment Processes!!]

0.8+
0.7 -

—*— _:'
il -
——il— —
—a— Trickling Filter S -
1 —=— Activated Sludge
0.1 - Adyvanced with out Nitrification
1 —»— Advanced with Nitrification
0.04 p——p—p————y —p————
1 10 100

Capacity mgd
[1] GOLDSTEIN et.al. Electric Power Research Institute, 2002



Energy consumption with different sizes

(a)2s0; (b) 250, e —
+ 0D method + CAS method with incineration process
o CAS method without Incineration process o AWWT method
~ 20007 0L e ODmethod ~ 200} CAS method with incineration process
E g |y E AWWT method y="7.6715:05%
:; . R-=0.3929 ; _}:=4.65531'_D'2?Jg R]=E|36‘U'6‘
= = R*=04336
= -
2 150 CAS method without incineration process § 150 F
E y= g; -I.'{rgﬁx—ﬂ.:l'_\l}l E_
3 R¥=03307 E!
E =
E LA E
:E 100k +* 32 1.00
&, a
= 2
= =
2 g
a0 w050 =
0.00 ! 0.00 ' ' - L— :
1x10° 1x10° 1x107 1x10° 1x10* 1x10° 1x10°
Inflow volume (m*/day) Inflow volume (m’/day)

(a) The energy consumption distribution of OD method and CAS method without
Incineration process, Japan

(b) The energy consumption distribution of CAS method with incineration process and
advanced wastewater treatment method, Japan

MIZUTA et.al. Water Science and Technology. 2010



Energy consumption with different countries

The energy intensity proportion and energy consumption
In WWTPs at national level in different countries

1 , i i Reference
Regions/ Energy intensity Proportion of energy
Countries (kWh/m?3) consumption national level (%)
USA 0.52 0.6 [1]
China 0.31 0.25 [1]
Germany 0.40-0.43 0.7 [1]
South Africa 0.079-0.41 - [1]
Japan 0.3042 - [2]
Korea 0.243 0.5 [3]
Sweden 0.42 1 [4]
Israel - 10 [4]

Note: a including effluent disinfection and sludge digestions
[1] Wang H, et al. Applied Energy. 2016

[2] Yang et al. Water Science and Technology. 2010

[3] Chae et al. Energy Conversion and Management. 2013
[4] Olsson. Springer New York; 2012



Produced energy

Wastewater is usually considered as a potential energy source.
Chemical oxygen demand (COD) can be used to estimate the latent
energy of raw wastewater .

l gt ' lmethane‘ lating val!

The calculated latent energy of a “typical” North American raw
wastewater

L. ,700 M)/ b kWh
195 mg/L VSS | '

cBOD (carbonaceous Biochemical Oxygen Demand),
VSS (Wolatile suspended solids) ~ MG(million gallon)
[1] Rittmann et.al. Environment Biotechnology. 2001.




Energy-saving

Sludge line

Use side stream
technology to remove
nitrogen

recycle  the  biogas
production of sludge
digestion

Pumping Aeration
5~30% possibility 15~35% possibility
use high efficiency control DO on-line

pump update the air
Blower

[1] Stefanoet.al. Applied Energy, 2016



sl =

Domestic Wastewater Treatment as a Net Energy Producer—Can
This be Achieved?

Perry L. McCarty,”"* Jaeho Bae, and Jeonghwan Kim®

"Department of Civil and Environmental Engineering, Stanford University, 473 Via Ortega MC 4020, Stanford, California 94305, United States
"Department of Environmental Engineering, INHA University, Namgu, Yonghyun dong 253, Incheon, Republic of Korea




Conventional mode

p{ll"il’f(i‘!"d o

electricity (14227 kWh)

\

Bio-treatment

O

CO-

COD

Al e
Wi ac

--a| Aeration

system

NZE mode

CHP

Anaerobic
digestion

An outline of energy balance at the Beibei WWTP under NZE mode

Yan, P., et al. (2016). "A net-zero energy model for sustainable wastewater treatment."

Environ Sci Technol.



External electricity input a9 3 - \\ 5 stewater s - Energy flow
st ? sl Trcated water = Material flow

m- A ctivated sludge s Dry sludge

Wastewater

Sludge recycling

Lxternal electricity input
o == =

Conventional WWTP | Sludge dewatering Transport to landfill

Yan, P., et al. (2016). "A net-zero energy model for sustainable wastewater treatment."
Environ Sci Technol.



P:erator Internal electricity input

~a—n S S SN S S B BN S -

Wastewater ‘;—,- s e . ; Treated water (C,N,P) I

f Electricity

Biological treatment system

Shudge recycling Internal electricity input

- 1\ 35 tewater wm - Energy flow jo= 4 , '.1 L"J‘ 1
sl Treated water sl Material flow -‘ s "‘03"*"" l' ‘Q.ﬁ §
- A\ ctivated sludge sl Digested sludge ‘ CH;, i

Anacrobic

SR Heat !
digestion I Internal heat input

Net-zero energy WWTP

Digested sludge
(fertilizer)

Yan, P., et al. (2016). "A net-zero energy model for sustainable wastewater treatment."
Environ Sci Technol.



Challenges

Investment/cost

Some technologies such as CHP (Combined-Heat-Power) and
photovoltaics require a big investment in the early stage.

CHP cost in wastewater treatment plants

approximate
| $7,500/kW for fuel cell
_Invest ‘ $2,000/kW for internal combustion engine

$4,500/kW for microturbine

|
I Operate | above 5 million gallons per day




Challenges

Applicable technologies

MFC (microbial fuel cell) and its derivative technologies
still in development and have a long way to engineering application.

Bacterium — ¢

Organics MED"

L“)u 1,0

NADH

(NAD') 0,

_Anode
H

CO,

Cathode

: —
“ A

H

...-,-.—,;} I{

Membrane
0,

MFC schematic diagram



Challenges

Capacities
WWTPs with low capacity and organic load are difficult to

realize completely energy self-sufficiency.

Environmental problems

Inadequate anaerobic treatment may influence adjacent

environment .

The leakage of CH, and N,O is more likely to cause global

warming and air pollution.



Water-energy nexus in
drinking water treatment plant



i Pumping

Chemical Water
Treatment

.

Treated Water
Pumping

Chemical Chemical
Manufacturing Transport

i

Production of
e LS
WTF Boundary
To Water
Distribution System

Life-cycleenergy and GHG flow diagram. Dashed boundaries
represent processes/products not included in this analysis.

Alina I. Racoviceanu, et al. Life-Cycle Energy Use and Greenhouse Gas Emissions
Inventory for Water Treatment Systems. J. Infrastruct. Syst., 2007, 13(4): 261-270



DRINKING WATER TREATMENT

Water Treatment
Chemical Addition

— — —

— -

— —_ l_
Sedimentation Coagulation




Conventional treatment process of drinking water

Coagulant Cl,
Disinfection
Source
Water — | Coagulation— Sedimentation ——Filtration » Clean water
Distribution !
Customer -« Pump

NOILD3dNISIa

Source: US EPA




Physical-chemical process involved in Coagulation-

ORGANIC COAGULANT FI OCCuU I atl on
(polyamine, polyDADMAC) 5
MINERAL COAGULANT
(Ar*, Fe*) FLOCCULANT

Decantation

Coagulation Flocculation
tank tank
(flash mixing) (slow mixing)

Filtration

Coagulation-flocculation: The use of chemical reagents to destabilise and
increase the size of the particles; mixing; increasing of flocs size.

Source: SNF FLOERGER (2(


http://www.sswm.info/glossary/2/letterc

Source

Water

_ | Activated

Advanced treatment process of drinking water

Coagulant

v+ Coagulation

A\ 4

Sedimentation

Chlorine

» Clean water

carbon

A 4

Oxidation

Pump

Filtration

> Customer

Ozone biological activated carbon technology

46



Process of the 2"d Waterworks in Qingpu District, Shanghai

Post-ozonation

Pre-ozonation 5
Source (Os) Coagulant (PACI) o l 3
Water l v 3
(Taipu River, —*, Coagulation | Sedimentation > Filtration— O, contact
tributary
of Lake Tai) A
> wastewater
Coagulant(PAM)
v
dry sludge<+{ dewater [* balance concentration
A
wastewater
NaClO
v
'—Activatedi_, | Disinfection > Clean water »/ Pumps |,

carbon

users




Water-energy nexus in
the Residential Sector



Water In The Home

An
average person's

daily water use is about ‘. '-
150 gallons per

day (gpd)

FRESHWATER dishes  jaundry MCES Wastawater
outside Treatment Facilities
11gpd 28gpd N treat 100 gpd
per person

[ — y

44 Water
by stial -

then
pretreatment rebiivhad

to
8 gpd the
Infiltration Mississippi,
into piping.

Minnesota,
- Vermillion
Non-Point Pollution (rain & runoff)

Rain replenlsnes our water supply.

and
St. Croix
It also washes pollutants off the land Rivers.
(runoff) and into our lakes and rivers.

" 35% +— 0

RIVER




Quantifying Energy and Water
Savings In the Residential Sector

Drinking
Water

Energy
Consumption

Indirect
----- Energy =======2
and Water

Indirect

4
y

and Water 7

Energy for r

Water

Wastewater




Direct and Indirect Resource Consumption for

Sample Appliances and Fixtures

Legend

Energy for Hot Water
(kWh or therm)

Electricity (kWh)
Water (gal)

Direct

Consumption

Indirect
Consumption

Clothes Washer

Energy for Water
Treatment/Distribution (kWh/gal)

Energy for Wastewater 'ﬁ'eatmelk
(kWh/gal)

Electricity
Quantity x Rate ($/yr)

Mo e

Faucet

Energy for Water
Treatment/Distribution (kWh/gal)

Energy for Wastewater Treatment
(kWh/gal)




)
Dishwasher ~ Kitchentap  Washing machine Shower  Bathroom tap TDiIet[;]

ol @ i % 6
' y v ' ' roov o

Urine Feces Water

| : | | ; | \_*_1

Heavy greywater Light greywater Brownwater
| |
Y Y
Greywater Blackwater

Fig. 3. With source separation of wastewater in the household, new types of wastewater can be
constructed for optimal treatment. It is even possible to include treatment and recycling processes in
a single device. This offers totally new perspectives for mass-produced, consumer-friendly wastewater

treatment technology (for examples, see Table 2).



Table 2. Examples of emerging solutions to UWM challenges.

Increasing water productivity Distributed treatment Source separation
of waste
Reuse Substitution
Tap water supply
! —

. |

Opwm ar Housing area |

beads ¥

Q

Greywater Service

Resource water
recovery center

L —_—

L Biowaste —s= R, =S AT R Biosolids

L Blackwater —e=—EETH AU 0 g = Saryvice
water

\J Treatment
Recyclables

Recyeling shower (700 Waterless washing machine (71 Distributed treatment of waste at district level (72) Blue Diversion Tailet { 73)



Take-away message

1. Water and energy are interdependent!
2. \Water for energy
3. Energy for water



